PARMA COMPANY

|

MODEL 900

TANK
BEET HARVESTER

PARTS CATALOG

SERIES

M & L

- Manual Number 070192-900

‘ PARMA

' PARMA IDAHO

-~

P.0. BOX 190 101 MAIN STREET

PARMA, IDAHO 83660

- (208) 722-5116 FAX (208) 722-6012







'V
P

Introduction . . .
Warranty Policy . .
Disclaimer . . . .
Tongue Assembly . .
Main Drive Group .

Gearbox Assembly .

PTO Driveline Assembly

Constant Velosity Driveline

Paddle and Baffle Group

Lifter Wheel Standard Strut

Lifter Wheel Rock Strut Assembly

Grabroll Bed Assembly .

Assembly

Assembly

OF CONTENTS

Squeeze Chain Elevator Assembly . .

Top Squeeze Chain elevator Assembly

Holding Tank Assembly .

Vane Assembly . . .

Discharge Elevator Assembly .

Steerable Wheel Assembly 11L x 15

&

Steerable Wheel Assembly 11.2 x 24"

Tractor-Operated Hydraulics

Self-Contained Hydraulics

0il Reservoir Assembly

Valve Stack Assembly
Valve Bank Assembly
Wiring Schematic .

Rowfinder Assembly

Decal Group . . . .

Return to Straight Assembly

Idler Arm Assembly

Rollers . « « & o

[N

Jiii

.
o o6 ;s N

. 10
. 12
. 14
. 16
. 18
. 20
. 22
. 24
. 26
. 28
. 30
. 32
. 33
. 34
. 35
. 36
. 38
. 40
. 41






INTRODUCTION

This catalog has been prepared to provide you with the repair
parts breakdown information of your PARMA 900 Series Sugar Beet
Harvester. We urge you to study this manual carefully in order
that you become acquainted with those repair parts needed to assure
correct operation of your Parma Harvester.

When it comes to parts and service, keep in mind that your
dealer knows your harvester well and is interested in your complete
satisfaction. Your dealer invites you to call him for your parts
and service needs both during and after the warranty period. We
encourage you to use genuine Parma parts that are engineered and
designed for your harvester’s best performance.

We thank you for choosing a PARMA product and want to assure
you of our continuing interest in your satisfaction.



WARRANTY POLICY

PARMA COMPANY warrants to each purchaser from an authorized
dealer of new equipment manufactured by PARMA COMPANY, that such
equipment is, at the time of delivery to such purchaser, free from
defects in material and workmanship under normal use, if serviced
in accordance with the recommendations of the Operator’s Manual.
All PARMA COMPANY products are warranted for a period of one year
from the date of the original purchase from an authorized PARMA
dealer unless otherwise specified. (See special provisions listed
below.) On parts purchased by PARMA COMPANY and produced by other
manufacturers, PARMA will assist customers in making claims to the
manufacturer by completing all necessary warranty claim documents,
but assumes no responsibility. The ultimate responsibility for
warranty of these purchased parts rests with the original
manufacturer.

PARMA COMPANY’S obligation under this warranty is limited to
repairing, or at its option, replacing any part that, in PARMA'’S
judgement, proved defective together with reimbursement of such
labor charge as deemed to be reasonable by PARMA at hourly rates
set by PARMA from time to time. However, the warranty claim must
include supporting documentation for any labor claims and must not
include any request for travel time or travel expense. Under the
terms of the warranty, PARMA COMPANY assumes no responsibility for
any travel costs involved in removal of defective parts, of
installation of new parts, or of any service charges.

All warranty claims are to be initiated through the author-
ized PARMA dealer from whom the goods were purchased within 30 days
of the date of failure. The dealer must submit to PARMA an
ADJUSTMENT REQUEST form with all sections filled out and signed.
After all information and/or material is received, PARMA will
approve or deny the claim within 30 days. PARMA COMPANY may ask
for the defective part to be returned to the factory; therefore,
hold all warranty claim parts for 30 days from the date of
requested credit from PARMA. The dealer will be advised if the
part is needed. If so, ship prepaid and, if approved, send copy of
freight bill along with a copy of the completed adjustment request
form.

To make this warranty effective, the owner’s Warranty
Registration Form, furnished with each unit, must be on file at
PARMA COMPANY, Parma, Idaho at the time of receipt of the Warranty

Claim. The warranty claim must be submitted within thirty (30)
days of the claimed failure.

SPECIAL PROVISION FOR HARVESTING EQUIPMENT

Due to the varied field conditions and use of harvesting
equipment, the warranty period is limited to one year (365 days)
from date of delivery or 800 acres harvested with the harvester,
whichever occurs first.

ii



2T,
T
2N S

-

DISCLAIMER OF ALL OTHER WARRANTIES

AND CONSEQUENTIAL DAMAGES

THE FOREGOING IS IN LIEU OF ALL OTHER WARRANTIES, WHETHER EXPRESSED
OR IMPLIED, INCLUDING ANY IMPLIED WARRANTY OF MERCHANTABILITY OR
FITNESS FOR A PARTICULAR PURPOSE, AND THERE ARE NO WARRANTIES WHICH
EXTEND BEYOND THE DESCRIPTION OF THE PRODUCTS. THE LIABILITY OF
PARMA COMPANY IS EXPRESSLY LIMITED TO REPAIRING, OR AT ITS OPTION,
REPLACING ANY PART THAT IS RETURNED, TRANSPORTATION PREPAID, TO
PARMA COMPANY, PARMA, IDAHO, THAT IN PARMA’S JUDGEMENT PROVED
DEFECTIVE DURING THE WARRANTY PERIOD, TOGETHER WITH SUCH LABOR
CHARGE DEEMED TO BE REASONABLE BY PARMA. NO REPRESENTATIVE OF
PARMA COMPANY, NO DEALER OR DEALER’S REPRESENTATIVE OR ANY OTHER
PERSON HAS AUTHORITY TO WAIVE, ALTER, VARY OR ADD TO THE TERMS
HEREOF WITHOUT PRIOR APPROVAL IN WRITING SIGNED BY AN OFFICER OF
PARMA COMPANY. PARMA COMPANY WILL NOT BE LIABLE FOR ANY OTHER
EXPENSE, INJURY, LOSS OR DAMAGE WHETHER DIRECT OR CONSEQUENTIAL,
ARISING IN CONNECTION WITH THE SALE OR USE OF OR INABILITY TO USE,
ANY PRODUCT OF THE COMPANY FOR ANY PURPOSE.



®
@
D,
TONGUE ASSEMBLY
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 264423 Tongue
2 1 264458 Tongue Pin
3 1 264518 End Cap
4 1 264422 Hitch Bracket
5 1 264454 Clevis Hitch
6 1 264416 Front Pivot Assy w/Bushing
7 1 264451 Pivot Pin
8 2 264457 Hose Ring
9 2 264467 Bushing
10 1 264719 Lynch Pin
11 1 264519 Split Collar.
12 2 264469 Bushing
13 6 997903 Eyebolt 3/4-10 x 6"
14 6 Hex Cap Screw 3/4-10 x 6 1/2
15 2 264468 Bushing
16 1 Bolt 1 1/8-7 UNC X 6" Grd 8
17 1 1 1/8 Locknut
18 1 264718 Clevis Pin
19 1 264411

Tongue Mounting Assy w/Bushing

=




@

MAIN DRIVE GROUP

€
4
ITEM MODEL MODEL
NO. QUAN. M900 L9o0o DESCRIPTION
1 1 990800 990800 PTO Driveline Assy 1 3/8-20
990802 990802 PTO Driveline Assy 1 3/4-21
(See Breakdown Pg. 5)
2 1 990865 990865 C.V. PTO Driveline Assy. 1 3/8
990862 990862 C.V. PTO Driveline Assy. 1 3/4
(See Breakdown Pg. 6)
3 1 264082 264082 PTO Driveshaft
4 1 264061 264061 Driveshaft Shield
5 3 230959 230959 U-Joint Assy. (Next 3 Items)
3 990627 990627 35N Yoke 1 1/2
3 990653 990653 Cross & Bearing Kit
3 990613 990613 35N Yoke 1 3/4
6 2 980033 980033 4-Bolt Flange Bearing 1 3/4
980104 980104 1 3/4 Brg. Insert for Item #6
7 2 264081 264960 Cross Driveshaft
8 1 264210 264965 Driveshaft Guard (RH)
9 1 264214 264214 PTO Shaft Guard
10 2 290460 290460 Gearbox Guard
11 2 264211 264966 Driveshaft Guard (LH)
12 1 999162 999162 Gearbox Assy (See Bkdn Pg. 4)
i3 3 980028 980028 Pillow Block Bearing 1 3/4
980104 980104 1 3/4 Brg. Insert for Item #13




L),
iy

)

7 O
‘ @ &




T

P

GEARBOX ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 999203 Case
2 1 999204 Open End Cap
3 1 999204 Open End Cap
4 1 999205 Pinion Housing
5 1 999206 Seal Carrier
6 1 999235 Pinion Shaft
7 1 999236 Gearbox Shaft
8 1 999238 Gear--14 Tooth
9 1 999237 Gear--24 Tooth
10 3 999208 Tapered Roller Bearing
11 3 999207 Bearing Cup
12 1 999211 Tapered Roller Bearing
13 1 999209 Bearing Cup
14 2 999212 Seal
15 1 999213 Seal
16 1 999214 Spacer
17 1 999222 Retaining Ring
18 1 999215 Pinion Washer
19 1 999128 Pinion Nut
20 As Req. 999221 Gasket-Shim )
21 1 290644 Reducer Bushing 1/2 x 1/8
22 1 999117 Pressure Relief Vent
23 4 Hex Bolt 1/4 - 20 UNC x 3/4
24 18 Hex Bolt 3/8 - 16 UNC x 1



PTO DRIVELINE ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 990837 Round Bore Yoke 1 1/2-3/8KW
2 2 990825 Cross & Bearing Kit
3 1. 990836 Inboard Yoke S5
4 1 990834 outer Profile SLS5 x 47"
5 1 990827 outer Shield Tube
6 2 990831 Shield Cone 7 Rib
7 1 990830 QD Yoke-1 3/8-21 Spline
1 990683 QD Yoke-1 3/4-20 Spline (Ooptl)
8 1 990832 Inboard Yoke S4
9 1 990835 Inner Profile S4 x 47 1/4"
10 1 990828 Inner Shield Tube

T




T T
fmmm,
L ‘ i

CONSTANT VELOCITY DRIVELINE ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 990831 Shield Cone 7 Rib
2 1 990901 Inner Shield Tube
3 1 990899 outer Shield Tube
4 1 990883 Shield Cone 3 Rib
5 1 990893 C.V. Cone & Bearing Assembly
6 1 990866 QD Yoke 1 3/8-21 Spline
990905 QD Yoke 1 3/4-20 Spline (Optl)
7 2 990891 Cross & Bearing Kit
8 1 990867 Double Yoke
9 1 990868 Inboard Yoke S4
10 1 990897 Inner Profile S4GA
11 1 990898 Profile & Sleeve W.A.
.12 1 990836 Inboard Yoke S5
13 1 990825 Cross & Bearing Kit
14 1 990837 Yoke 1 1/2-3/8KW
15 1 990864 C.V. Joint Assy 1 3/8-21 Spline
990863 C.V. Joint Assy 1 3/4-20 Spline

(Requires Special Tooling)







PADDLE & BAFFLE GROUP

ITEM MODEL MODEL
NO. QTY. M900 L9900 DESCRIPTION
1 1 264170 264170 Chain Coupler Assembly
2 1 264285 264285 Center Paddle Support
3 2 264055 264055 Bearing Bracket -
4 2 980028 980028 Pillow Block Bearing 1 3/4
980104 980104 1 3/4 Brg. Insert for Item #4
5 2 264050 264951 Paddle Shaft
6 1/Row 264534 264534 3 Bladed Split Paddle Assembly
7 1/Row 264530 264530 Double Paddle Blade (RH)
8 1/Row 264531 264531 Double Paddle Blade (LH)
9 1/Row 264532 264532 Single Paddle Blade (RH)
10 1/Row 264533 264533 Single Paddle Blade (LH)
11 1 980350 980350 Bushing SF 1 3/4
12 61" 980908 980908 Roller Chain RC60
1 980925 980925 Master Link RC60
13 1 980685 980685 Idler Sprocket 15T
14 1 - 980600-1 1/4 - Sprocket 60B16 1 1/4B, 5/16KW
15 1 264161 264161 Idler Take-up Arm
16 1 290770 290770 Take-up Bolt
17 2 264375 264375 Take-up Bracket
18 2 980033 980033 4-Bolt Flange Bearing 1 3/4
980104 980104 1 3/4 Brg. Insert for Item #18
19 2 290357 290357 Bushing P-1 3/4
20 19 Link 980910 980910 Double Strand RC60-2 Chain
1 980926 980926 Master Link RC60-2
21 2/Row 290484 290484 Belt Bar
22 1/Row 290483 290483 Belt Hook
23 1/Row 264542 264542 Paddle Belt
24 1/Row 264541 264541 Belt Plate
25 1 264368 264368 Paddle Drive Guard
26 2 980513 980513 Sprocket 60P20
27 1 980805 980805 Sprocket 60SF48
28 1 264344 264344 Center Baffle Bracket 22" Rows
1 264121 264121 Center Baffle Bracket 30" Rows
29 1 270146 : Deflector 4-Row 30" only (RH)
1 270147 | | o\ Use Deflector 4-Row 30" only (LH)
1 270235 .. 142 276235 Deflctr All Other Row Spc (RH)
1 91000404 T3 29 936664  Deflctr All Other Row Spc (LH)
30 1 910054 910054 Mounting Plate
31 1 264514 264514 Mounting Plate (Hose Ring Mnt)
32 As Req 264051 264051 Baffle Bracket 22" Rows
As Req 264976 264976 Baffle Bracket 30" Rows
1 264952 Ooffset Baffle Bracket 22" (LH)
1 264972 Offset Baffle Bracket 22" (RH)
(Offset for use with 8-22"
Row Spacing only.)
33 2 264513 264950 Filler Pipe
34 2 264512 264949 Filler sShaft
35 1/Row 264540 264540 Paddle Cover Assembly
36 2 264369 264369 Urethane Cushion






LIFTER WHEEL STANDARD STRUT ASSEMBLY

i ITEM  QUANTITY PART
NO. PER ROW NO. DESCRIPTION
1 2 999831 Lifter Wheel
2 2 999865 Dust Cap _
3 2 999002 Slotted Nut 1 1/4-12 UNF
4 2 998139 1 1/4 Flatwasher
5 2 990017 Tapered Roller Bearing (Outer)
6 2 999834 Hub Assembly (Includes Items
#9 & #12)
7 2 990014 Tapered Roller Bearing (Inner)
8 2 999837 Seal
9 2 990015 Roller Bearing Cup (Inner)
10 4 999836 Spacer Half
11 2 264547 Filler Spoke
12 2 990016 Roller Bearing Cup (Outer)
13 1 999840 Strut & Spindle Weldment
14 2 997904 5/8 x 6 Eye Bolt
15 2 Hex Bolt 5/8-11 UNC x 6 1/2
16 1 264521 Scraper
17 1 999833 Scraper Mounting Plate

10



NOTE:
LRETHANE INSERT (ITEM 11)
SLIPS OVER SPINDLE

WELOMENT WITH THE THICK
PORTION OF INSERT 10
THE REAR OF THE SPINOLE
WELDMENT.




‘0

LIFTER WHEEL ROCK STRUT ASSEMBLY

ITEM QUANTITY PART

NO. PER ROW NO. DESCRIPTION

1 2 999831 Lifter Wheel

2 2 999865 Dust Cap

3 2 999002 Slotted Nut 1 1/4=12 UNF

4 2 998139 1 1/4 Flatwasher

5 2 990017 Tapered Roller Bearing (Outer)

6 2 999834 Lifter Wheel Hub (Includes

Items #19 & #20)

7 2 990014 Tapered Roller Bearing (Inner)

8 2 999837 Seal

9 1 264194 Spindle & Housing Weldment
10 4 999836 Spacer Half

11 1 264129 Urethane Insert

12 1 264193 Rock Strut Spacer

13 1 264192 Rock Strut Weldment

14 2 997904 Eye Bolt 5/8-11 UNC x 6

15 2 Hex Bolt 5/8-11 UNC x 6 1/2
16 2 Cotter Pin 3/16 x 2 1/2

17 1 264521 Scraper

18 2 264614 Filler Spoke

19 2 990016 Roller Bearing Cup (Outer)
20 2 990015 Roller Bearing Cup (Inner)
21 1 999833 Scraper Mounting Plate

12



-
—_
(S
[}
=
—
[N}
Ly
“




@M@

GRABROLL BED ASSEMBLY

ITEM MODEL MODEL :
NO. QTY. M900 L9900 DESCRIPTION
1 2 981243 981243 Powerband Belt 4B-158
2 2 246365 264365 Idler Sheave Assembly
980073 980073 Bearing Insert for Item #2
3 2 264616 264616 Sheave 4B6.4
4 6 980350 980350 Bushing SF-1 3/4
5 2 264083 264083 Idler Sheave Mount
6 8 280218 980218 Bushing Q1 1 3/4
7 2 264400 264400 Idler Arm Assembly
(See Breakdown Pg. 42)
8 2 264364 264364 Idler Take-up Bolt
9 8 264138 264138 Take-up Weldment
10 4 264116 264116 Adjustable Bearing Plate
11 2 264049 264961  #6 Smooth Grabroll
12 1 264608 264608 Dish. Brg. Plate (RH) w/o Cap
13 2. 264047 264962 #3 & #5 Spiral Grabroll
14 2 264048 264963  #2 & #4 Smooth Grabroll
15 2 264355 264355 Angle Anchor
16 1 264045 2649649 #1 Spiral Grabroll
17 12 980033 980033 4-Bolt Flange Bearing-1 3/4
980165 980165 1 3/4 Brg. Insert for Item #17
18 2 264284 264284 Pivot Pin
19 6 264163 264163 Grabroll Adjuster
20 8 264537 264537 Urethane Spacer
21 2 980165 980165 1 3/4 Bearing Insert
22 6 264615 264615 Sheave 4B6.0Q
23 6 264383 264383 Smooth Sheave
24 4 Socket Hd Set Screw 1/4 x 3/4
25 1 264180 264180 Dish. Brg. Plate (LH) w/o Cap
26 2 290458 290458 Bearing Cap
27 6 264536 264536 Spacer, long (#2,4,6 Grabroll)
28 6 264538 264538 Spacer, short (#1,3,5 Grabroll)
12 264806 264806  Spacer-For use with Fafnir
Bearing only (Items #27 & #28)
29 6 264216 264216 Bushing
30 2 264353 264353 . Lower Grabroll Guard
31 2 264838 264838 Door Support Angle
32 1 264360 264360 Drive Guard Door (LH)
33 1 264362 264362 Drive Guard Door (RH)
34 2 264349 264349 Adjustable Bearing Plate
35 1 264379 264379 Spring Spacer
36 2 264373 264373 Spring Arm Washer
37 4 Hex Nut 1/2-13
38 2 1" SAE Flatwasher
39 40 264175 264175 Finger Rod (Not Shown)
6 264070 264707 5" Stub Shaft Weldnt.
6 264046 264046 6" Stub Shaft Weldnmt.
2 910790 910790 Short Stub Shaft Weldment for

14

Short Rear Elevator



15




SQUEEZE CHAIN ELEVATOR ASSEMBLY

ITEM PART

NO. QUANTITY NO. DESCRIPTION

1 1 264317 Vertical Elevator Panel (LH)

2 1 264318 Vertical Elevator Panel (RH)

3 2 290243 Bracket )

4 2 290244 Cold Shut

5 5 910444 Elevator Spreader

6 6 290061 Chain Tightener

7 6 290060 Spring Arm

8 7 998986 Extension Spring

9 6 981231 1/4 Proof Coil Chain-12 Links

10 6 290022 Roller Bracket

11 6 998579 5/8 x 5" Roller

12 2 300056 4 1/2" Steproller
(See Breakdown Pg. 43)

13 2 998504 7" Steproller Assembly 1 1/4 Brg
(See Breakdown Pg. 43)

14 8 270120 Spacer

15 28 298590 5" Roller 2" Wide
(See Breakdown Pg. 43)

16 16 270121 Spacer

17 6 998588 Lq00 Standoff 5/8 x 2 3/4

18 1 264064 269264 Stabilizer Rod

19 1 290471 Stabilizer Rod End

20 170 100595 Draper Chain (Outside)

: 1/2 x 42 x 2.25 6st/1lup

21 140 100595 Draper Chain (Inside)
1/2 x 42 x 2.25 6st/lup

22 2 264080 Mounting Angle

23 6 290150 7" Steproller Assembly 5/8 Brg

(See Breakdown Pg. 43)

16






K

TOP SQUEEZE CHAIN ELEVATOR ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 264221 Top Elevator Panel (LH)
2 1 264222 Top Elevator Panel (RH)
3 2 290150 7" Steproller Assembly
(See Breakdown Pg. 43)
4 4 998579 5/8 x 5" Roller
5 4 998588 5/8 x 2 3/4 Standoff
6 9o 980908 Roller Chain RC60
1 980925 Master Link RC60
7 2 250244 Hose Ring
8 1 290119 Flap Assembly
9 4 980124 4-Bolt Flange Bearing 1 3/8
980100 1 3/8 Brg. Insert for Item #9
10 2 290063 Elevator Secondary Driveshaft
11 1 980604-1 1/4  Sprocket 60B20-1 1/4B 5/16KW
12 1 264316 Hydraulic Motor Mount
13 1 264084 Take-up Bolt
14 1 980685 Idler Sprocket 15T
15 2 980805 Sprocket 60SF48
16 2 270120 Spacer
17 4 980681 Split Sprocket 10T x 2.25P
18 2 980344 Bushing SF-1 3/8
19 2 264380 Support Angle

18






HOLDING TANK ASSEMBLY

ITEM MODEL MODEL
No. QTY. M900 L9oo DESCRIPTION
1 1 264495 264495 Hyd. Motor Mount (LH)
2 2 -980706~1 3/8- Sprocket 60B40-1 3/8
3 2 250085 250085 Head Shaft
4 2 -980596-1 1/4- Sprocket 60B12-1 1/4B 5/16KW
5 88 links 998877 998877 Draper Chain 1/2 x 30 x 2.25
6 4 264084 264084 Take-up Bolt
7 8 998590 998590 5" Roller 2" Wide
(See Breakdown Pg. 43)
8 1 264489 264489 Tank Drive Shield (LH)
9 8 270121 270121 Spacer
10 4 980024 980024 Pillow Block Bearing 1 3/8
980100 980100 1 3/8 Brg. Insert for Item #10
11 4 980681 980681 Cast Sprocket 10T x 2.25P
12 4 270120 270120 Spacer
i3 4 290150 290150 7" Step Roller Assembly
(See Breakdown Pg. 43)
14 2 250084 250084 Belting
15 2 264484 264484 Tank Liner
16 ggn 980908 980908 Roller Chain RC60
2 980925 980925 Master Link RC60
17 2 980685 980685 Idler Sprocket 15T
18 1 264499 264499 Valve Bank Shield
19 1 264497 264497 Tank Drive Shield (RH)
20 1 264307 264937 Chute Panel L.F.
21 1 264306 264935 Chute Panel L.R.
22 1 264125 264956 Chute Panel R.R.
23 1 264126 264955 Chute Panel R.F.
24 2 264387 264387 Tank Bracket
25 1 264485 264485 Hyd. Motor Mount (RH)
26 2 264188 264188 Spreader Racks
27 2 264264 264264 Top 0il Reservoir Mount

20






e

VANE ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 264040 Vane Weldment
2 1 264342 Dish. Elevator Mountlng Frame
3 1 264067 Cross Shield
4 1 264079 Micro Switch Mount
5 1 264042 Micro Switch Assembly
6 2 264084 Take-up Bolt
7 1 264072 Slider Strip
8 1 264108 Vane Switch Actuator Arm
9 1 250081 Shaft Coupler
10 1 990266 Set Collar
11 1 290063 Elevator Secondary Driveshaft
12 2 264088 Vane Slider Shaft
13 2 980190 2-Bolt Flange Bearing 1 3/8
980100 1 3/8 Brg. Insert for Item #13
14 2 980681 Sprocket 10T x 2.25P
15 2 998579 Roller 5/8 x 5"
16 2 998588 Standoff 5/8 x 2 3/4
17 2 290150 7" Steproller Assembly
(See Breakdown Pg. 43)
18 2 270120 Spacer
19 1 250090 Hydraulic Motor Mount
20 1 264009 Straight Sealing Connector
21 1 264381 Rubber Flap
22 2 264343 Mounting Frame Support
23 1 26438545 5" e Inside Shield
24 1 264384 Tank Shield
25 36 links 100595 Draper Chain 1/2 x 42 x 2.25

22






P

DISCHARGE ELEVATOR ASSEMBLY

ITEM MODEL MODEL
NO. QTY. M900 L9GO DESCRIPTION
1 1 264029 264029 Front Dish. Elevator Panel
2 1 264030 264030 Rear Dish. Elevator Panel
3 1 264032 264168 Front Outer Elev. Panel
4 1 264033 264167 Rear Outer Elev. Panel
5 3 910444 910444 Spreader Bar
6 6 290022 290022 Roller Bracket
7 2 264114 264114 Cylinder Link Arm
8 1 264323 264323 Cylinder Arm Weldment-Rear
9 1 250090 250090 Hydraulic Motor Mount
10 2 270120 270120 Spacer
11 2 290150 290150 7" Steproller Assembly
(See Breakdown Pg. 43)
12 16 998579 998579 Roller 5/8 x 5"
13 16 998588 998588 Standoff 5/8 x 2 3/4
14 2 980681 9380681 Sprocket 10T X 2.25P
15 1 290063 290063 Elevator Secondary Driveshaft
16 1 264322 264322 Pivot Shaft
17 1 250081 250081 Shaft Coupler
18 1 990266 890266 Set Collar 1 3/8
19 2 980024 980024 Pillow Block Bearing 1 3/8
980100 980100 1 3/8 Brg. Insert for Item #19
20 2 264321 264321 Pivot Shaft Washer
21 4 310121 310121 Bushing
22 2 264372 264372 Idler Assembly
(See Breakdown Pg. 42)
23 1 264324 264324 Cylinder Arm Weldment-Front
24 118 links 100595 100595 Draper Chain 1/2 x 42 X 2.25
25 3 250224 250224 Hose Rings

24






STEERABLE WHEEL ASSEMBLY 11L X 15 & 12.5L X 15
MODEL M900 ONLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 264445 Steerable Strut Wldt. (RH)
2 1 264439 Steerable Strut Wldt. (LH)
3 1 290591 Steering Arm
4 1 264405 Tie Rod Assembly
1 250098 Tie Rod End
4 990250 Bushing
5 2 910656 Lower Stem Weldment-22"
2 910655 Lower Stem Weldment-30"
6 4 999956 Spindle
7 4 990094 Seal
8 4 990000 Tapered Roller Bearing (Inner)
9 4 990001 Bearing Cup (Inner)
10 4 999964 Wheel Hub with Cups
11 4 999981 Hub Assembly (Includes Item #19)
12 4 990002 Tapered Roller Bearing (Outer)
13 4 999965 Flatwasher-7/8
14 4 999960 Castellated Nut-7/8
15 4 999952 Hub Cap
16 4 999986 Wheel 8 x 15
17 4 999974 Tire 11L x 15 Ribbed
4 999963 Tire 12.5L x 15 Lug (Optional)
18 4 999974-99 Tube 11L x 15
19 32 997905 Lug Bolt
20 1 998900 3 X 4 Hydraulic Cylinder
21 1 264800 Hydraulic Hose Assembly
22 1 264801 Hydraulic Hose Assenbly
23 1 264900 Hydraulic Tube Assembly
24 1 264901 Hydraulic Tube Assembly
25 4 264714 Spacer
26 8 997903 Eye Bolt 3/4-10 UNC X 6 1/2
27 4 990251 Bushing
28 2 10 CTX Male 90° Elbow
29 4 990003 Bearing Cup (Outer)
30 8 Hex Cap Screw 3/4-10 UNC x 8 1/2

26



WNLLDE LNdLS ONDDOg CTVNDTLD)




STEERABLE WHEEL ASSEMBLY 11.2 X 24"

ITEM MODEL MODEL
NO. QTY. M900 L9900 DESCRIPTION
1 1 911049 911000 Steerable Strut Weldment (RH)
2 1 911048 910940 Steerable Strut Weldment (LH)
3 1 910989 910989 Cylinder Ear Weldment
4 1 264405 264405 Tie Rod Assembly
5 1 250098 250098 Tie Rod End
4 990250 990250 Bushing
6 4 999956 999956 Spindle (Per Assy)
7 4 990094 990094 Seal
8 4 990000 990000 Tapered Roller Bearing (Inner)
9 4 990001 990001 Bearing Cup (Inner)
10 4 999964 999964 Wheel Hub with Cups (Per Assy)
11 4 999981 999981 Hub Assembly (Includes Item #19)
12 4 990002 990002 Tapered Roller Bearing (Outer)
13 4 999965 999965 Flatwasher-7/8
14 4 999960 999960 Castellated Nut-7/8
15 4 999952 999952 Hub Cap
16 4 300046 300046 Wheel 8 x 24 (Per Assy)
17 4 331224 331224 Tire 11.2 x 24 Lug
18 4 36004YS” 300045 Tube
19 32 997905 997905 Lug Bolt
20 1 998943 998943 3 x 6 Hydraulic Cylinder
21 1 264800 264800 Hydraulic Hose Assenmbly
22 1 264801 2643801 Hydraulic Hose Assembly
23 1 264900 264900 Hydraulic Tube Assembly
24 1 264901 264901 Hydraulic Tube Assembly
25 4 264714 264714 Spacer
26 8 26415/ Eye Bolt 3/4-10 UNC x 8 1/2
8 997903 Eye Bolt 3/4-10 UNC x 6 1/2
27 4 990003 990003 Bearing Cup (Outer)
28 5 990251 990251 Bushing
29 2 10 CTX 10 CTX Male 90° Elbow
30 2 910938 910938 Cylinder Stroke Control Block
31 2 910941 910941 Axle Housing Assembly
32 4 910986 910986 Pivot Pin (Per Assy)
33 2 910939 910939 Axle Mount Assembly
34 2 910996 910996 Strut Bottom Weldment (Per Assy)

28



Gt Jvd 338 L0 TV)
NVE AV o4

29

VM H
FvHISIO

=~/ i
ST




TRACTOR-OPERATED HYDRAULICS

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 2 998909 Hydraulic Cylinder 3 1/2 x 8
2 2 300086 Hydrualic Cylinder 2 1/2 x 24
3 i 998942 Hydraulic Cylinder 2 x 24
4 2 264818 Hydraulic Hose Assembly
5 2 264819 Hydraulic Hose Assembly
6 1 264820 Hydraulic Hose Assembly
7 i 264821 Hydraulic Hose Assembly
8 i 264822 Hydraulic Hose Assembly
S 1 264823 Hydraulic Hose Assembly
10 1 264824 Hydraulic Hose Assembly
11 1 264825 Hydraulic Hose Assembly
12 1 264913 Hydraulic Tube Assembly
13 i 264913 Hydraulic Tube Assembly
14 1 264915 Hydraulic Tube Assembly
15 1 264916 Hydraulic Tube Assembly
16 1 264917 Hydraulic Tube Assembly
17 1 264918 Hydraulic Tube Assembly
18 1 264919 Hydraulic Tube Assembly
19 1 264919 Hydraulic Tube Assembly
20 1 264919 Hydraulic Tube Assembly
21 1 264919 Hydraulic Tube Assembly
22 1 10 OXT Female Branch Tee
23 10 10 CXT Male Elbow
24 4 0201-8-6 Reducing Adaptor
25 2 10 ETX Union Elbow
26 2 10 JXT Union Tee

30



DDDD DD D

®
s (@l

TANK DISH, 2

—_pao
4 i
Q)

i

|

5 4 4

%)

i
]
@@éTANK S

QO @ @GE)/@;

./.<@

{ OFPAD

‘DLE\@) ® @
| @ |
O—

VERTICAL §

ELEVATIR

31




SELF-CONTAINED HYDRAULICS

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 264722 0il Reservoir Assembly
(See Breakdown on Pg. 33)
2 1 999158 Federal Gearbox 85L
3 1 2640638 Hydraulic Pump 2520V~
4 1 264723 Valve Stack Assy (See Bkdn Pg.
5 2 300073 Hydraulic Motor
6 2 264545 Hydraulic Motor
7 2 100635 Hydraulic Motor
8 1 290526 4-Bolt SAE Flange 2 1/2"
9 1 264712 4-Bolt SAE Flange 1"
10 1 264711 4-Bolt SAE Flange 3/4"
11 2 460243 Hose Clamp
12 1 264802 Hydraulic Hose Assembly
13 1 264803 Hydraulic Hose Assembly
14 1 264804 Hydraulic Hose Assembly
15 1 264805 Hydraulic Hose Assembly
16 2 264806 Hydraulic Hose Assembly
17 2 264807 Hydraulic Hose Assembly
18 1 264808 Hydraulic Hose Assembly
19 1 264809 Hydraulic Hose Assembly
20 1 264810 Hydraulic Hose Assembly
21 2 264811 Hydraulic Hose Assembly
22 1 264812 Hydraulic Hose Assembly
23 1 264813 Hydraulic Hose Assembly
24 1 264814 Hydraulic Hose Assembly
25 1 264815 Hydraulic Hose Assembly
26 1 264816 Hydraulic Hose Assembly
27 1 264817 Hydraulic Hose Assembly
28 1 902123 Suction Hose-2"
29 1 264902 Hydraulic Tube Assembly-3/8
30 1 264903 Hydraulic Tube Assembly-3/8
31 1 264904 Hydraulic Tube Assembly-3/8
32 1 264905 Hydraulic Tube Assembly-5/8
33 1 264906 Hydraulic Tube Assembly-3/4
34 1 264907 Hydraulic Tube Assembly-3/4
35 1 264908 Hydraulic Tube Assembly-3/4
36 1 264909 Hydraulic Tube Assembly-3/4
37 1 264910 Hydraulic Tube Assembly-1
38 1 264911 Hydraulic Tube Assembly-1
39 3 6—-4 C50X Straight Thread Elbow
40 4 12 C50X Straight Thread Elbow
41 1 16-12 C50X Straight Thread Elbow
42 1 12-16 C50X Straight Thread Elbow
43 2 6 CTX Male Elbow
44 1 1 1/2 x 1/2 PR Pipe Thread Reducer
45 1 16 FTX Male Connector
46 1 16 JTX Union Tee
47 1 6 R6X Swivel Nut Run Tee
48 1 290115 King Nipple-2

32



OIL RESERVOIR ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 264721 Return Manifold
2 2 1 1/4" NPT Nipple
3 1 290330 Filter and Head
1 290199 Filter Element Only (10 Micron)
4 1 1 1/4" x 90° St. Ell
5 1 250117 Filler Cap Assembly
6 1 264470 0il Reservoir Weldment
7 1 264069 Suction Strainer
8 1 2" NPT Nipple
9 1 2" Ball Valve
10 1 290115 King Nipple 2"

33

M




TP VIEY

®&— T o —®

o I

FRONT VIEW

VALVE STACK ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 3 264535 Solenoid Operated Directional
Valve
290117 Replacement Coils Onl .
264623 Spool Cartridge Only ﬁ‘y i ”ﬁiﬁi/eﬁfn“#
2 2 264611 Piloted Operated Relief Valve
264621 Spool Cartridge Only
3 2 12KTX Union Cross
4 7 12F650X Swivel Straight Tread Connector
5 3 12C50X Straight Thread Elbow
6 3 12C6X Swivel Nut Elbow
7 1 12S850X Straight Thread Branch Tee
8 1 12R6X Swivel Nut Run Tee
9 1 12R50X Straight Thread Run Tee
10 4 Pipe Plug 1/4 NPT

34




RRREERE
SISO

(¥

VALVE BANK ASSEMBLY
264251 4-Bank Valve Assembly
264252 3-Bank Valve Assembly
264253 2-Bank Valve Assembly
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 998143 Mounting Bracket
2 1 264713 16 Wire Terminal Block
3 1 264709 Terminal Mounting Bracket
4 2 0507-6-6 O-Ring Swivel Adapter
5 1 264482 Mounting Kit ‘
6 1 264475 Unloader Valve
7 As Req 264476 Middle Valve
8 2 6-P50N O-Ring Plug
9 1 264477 End Valve
10 8 0507-6-8 O-Ring Swivel Adapter
11 4 10 ccCcTX Male Elbow--Extra Long
12 4 10 CTX Male Elbow--Short
13 4 264479 P.O. Check 71034-01P

35




A00000004

(e e e B e

'

—

RN FINE W
R IE STHRDE L] WE ¥

L

I
4
td ]
REIEX
-
5665056656666

Q00000 OQTTTQTOQ
8 SEOEREE
ﬁgr'

ERmwmnswZEm=Sm =R

@

] ——WE§EQT§§§§§§L
P e
BN (N ————1 ——fLE / ANK
== ‘
T Samman - - A —
_— I__:_T__—:,____—_I
I
d;ii ii gﬂ%ﬁ%hmmw__gﬁzzgggjjz . FB— WD
.l ll m— 8 o @ I— Wl
T — R ——— A —]O § Of—— I W @ & — S80I
N —————— BE—O0 8 04— p
il u
1 BN, (DMETIN
-
AHTRICA. YIRDG SHERTIC )
ETAN TU STAIGN STERIG
WIRING SCHEMATIC
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 264543 Switch Box
2 1 264546 15 Wire Cable
3 1 260113 Light Kit

For Breakdown
For Breakdown
For Breakdown
For Breakdown

of Valve Bank, See Page 35.

of Return to Straight, See Page 41.

of Valve Stack, See Page 34.

of Other Components, See Respective Pages.

36




37

v




ROWFINDER ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 998207 Body Weldment
2 1 998478 Hitch Weldment
3 1 998486 Hitch Plate :
4 1 998201 Control Arm Weldment
5 1 998227 Collar Weldment (RH)
6 1 998225 Collar Weldment (LH)
7 1 998210 Set Collar
8 1 998211 Link Arm Plate
9 1 998607 Rod End Take-up Bolt
10 1 998212 - Guide Arm Shaft
11 1 998487 Tension Bolt
12 1 998492 Adjusting Nut
i3 1 998484 Control Arm Headpiece
14 1 998490 Tension Plate Bracket
15 1 998483 Tension Plate
16 1 300082 Male Rod End
17 2 0107-6-6 Straight Swivel
18 1 903018 Control Valve
19 3 998423 Shim
20 2 998422 Needle Bearing
21 2 890020 Sleeve Bearing-
22 1 998214 Spacer
23 1 998494 Compression Spring
24 2 998493 Compression Spring
25 2 890358 Expansion Plug
26 4 890357 Expansion Plug
27 1 998215 Bushing
28 1 Roll Pin 3/16 x 1
29 2 998224 Fin
30 1 998228 Valve Take-up Bracket
31 1 . Roll Pin 1/4 x 1 1/2
32 3 Roll Pin 5/16 x 2
33 2 Grease Fitting 1/4 x 28 UNF
34 2 0102-12-8 Reducer Bushing
35 3 2107-8-6 90° Swivel
36 1l 2102-8-8 Street Elbow 90°
37 2 2102-12-8 Reducer Bushing

38



39

#« NOTE:PLACE ITEM 2, 13, 7, 8 ON (ORRESPINDING

POSITION OF DPPISITE SIDE

* NITE:PLACE ITEM 3 DN DPPISITE SICE [F
MACHINE IN A (DRRESPONDING POSITION

NOTE: ITEM #14 SHOLD BE PLACED DN ALL
HYDRALIC CYLINDERS




DECAL GROUP

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 990798 Decal, PTO Safety
2 4 817764 Decal, Parma Oval
3 4 100404 Decal, Blocking
4 2 264515 Anmber Reflector
5 1 100407 Decal, Safety Chain
6 1 100566 Decal, Maximum Speed
7 7 100409 Decal, Guard in Place
8 2 100311 Decal, Rotating Parts
9 2 264516 Red Reflector
10 1 100423 Decal, FEMA
11 1 100406 Decal, General Cautions
12 1 100746 Decal, Elevator Diagram
13 2 100403 Decal, Grabroll Caution
14 7 100408 Decal, Hyd. Pressurized
15 1 100748 Decal, Patent Pending

40



RETURN TO STRAIGHT ASSEMBLY

(Optional)
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 264856 Sensor Rod Bracket
2 1 264854 Sensor Rod Holder
3 1 264859 Sensor Mounting Brkt (8" Cyl.)
4 1 264850 Brace (8" Cyl. Only)
5 1 264868 Cover (8" Cyl. Only)
6 1 264869 Micro Switch
7 1 264864 Cover (6" Cyl. Only)
8 20" 16-4 Wire
9 2 Socket Hd Set Screw 5/16-18 x 1
(6" Cyl. Only)
10 2 Socket HA Set Screw 5/16-18 x 2
(8" Cyl. Only)
11 2 Jam Nut 5/16 x 18
12 2 264009 Connector
13 4 Hex Hd Cap Screw #10-32 x 1/2
14 4 Lockwasher #10
15 1 264861 Sensor Mounting Brkt (6" Cyl.)

41




IDLER ARM ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 2 998914 Retaining Ring
2 1 980073 Bearing 1 3/8
3 1 264985 Roller Assembly
4 1 264281 Pin Weldment
5 1 264522 Arm Idler Assembly

42




T IN. STEP ROILER ASSEMBLY (1 1/4 BEARING) PART # 398504

NS

7 IN, STEP ROLLER ASSEMBLY PART # 28010

]
Q‘i

4 1/2IN. STEP ROLLER ASSY.
PART # 264372

4 172 N, STEP ROLLER ASSEMBLY

PART # 300036

5 IN. ROLLER ASSEMALY
PART # 998590

ROLLERS
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 998916 Retaining Ring
2 1 997577 Spacer
3 1 980071 Bearing 1 1/4
4 1 998504 7" Step Roller Assy w/Brg.
5 1 998524 Spanner Bushing
6 1 298590 5" Roller 2" Wide
7 2/Roller 998912 Internal Retaining Ring
8 1/Roller 990088 Bearing Insert
9 1 300056 4 1/2 Cast Roller Assy w/Brg.
10 1 - 290150 7" Step Roller Assy w/ Brg.
11 2/Roller 100649 Bearing 3/4
12 1 264370 5" Cast Roller
13 2 998914 Snap Rings
14 1 980073 Bearing

43

e e






FLOTATION STRUT ASSEMBLY

ITEM MODEL MODEL
NO. QTY. M900 L900 DESCRIPTION

1 2 264095 264096 Strut Weldment

2 4 Hex Nut 1/2-13 UNC

3 8 264151 264151 Eye Bolt 3/4-10 UNC x 6 1/2

4 8 Hex Cap Screw 3/4-10 UNC x 8 1/2

5 2 910656 910656 Lower Stem Weldment

6 4 999956 999956 Spindle

7 4 990094 990094 Seal

8 7 990000 990000 Tapered Roller Bearing

9 16 Hex Nut 3/4-10 UNC

10 4 999964 999964 Wheel Hub With Caps

11 16 3/4 Lockwasher

12 - 4 990002 990002 Tapered Roller Bearing

13 4 999965 999965 7/8 Flatwasher

14 4 999960 999960 7/8 Castellated Nut

15 4 999952 999952 Hub Cap

16 4 300046 300046 Wheel 8 x 24°

17 4 331224 331224 Tire 11.2 x 24

18 4 300045 300045 Tube

19 32 997905 997905 Lug Bolt

20 4 1/2 Lockwasher :

21 8 Hex Cap Screw 5\8-11 UNC x 2 1/2
22 4 Hex Cap Screw 5/8-11 UNC x 3 1/2
23 4 264714 264714 Spacer

24 4 Hex Cap Screw 1/2-13 UNC x 3 1/2
25 6 5/8 Lockwasher

26 6 Hex Nut 5/8-11

45



FRIM LIGHTS

s of [ 7

DETAIL A

LIGH? KIT
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 3 260111 Lights
2 64n 999274 : 14GA. 2 wire
3 3 250111 Light Sprocket Mounting Bracket
4 3 Hex Cap Screw 5/8-11 x 5 Long
5 12 Plastic Locking Tie 8" Long
6 8 Plastic Locking Tie 16" Long
7 3 Wire Nut Color Orange
8 112" 14GA. 2 Wire
9 147 14GA. 2 Wire

46



OPTIONS

LIFTER WHEEL ROCK SPRING KIT

955889
PART ,
QUANTITY NO. DESCRIPTION
16 999890 Urethane Spring
16 999868 Hvy Washer
16 Hex Cap Screw 7/16 x 3 1/2 Gd 5
16 7/16 Lock Nut
MUD FLAP XIT
264257
PART
QUANTITY : NQ. DESCRIPTION
1 264606 Belt Panel
1 264706 Belt Panel
1 264607 Rubber Flap
8 Elevator Bolt 3/8 x 1 1/4
8 Hex nut 3/8
8 Lockwasher 3/8
RUBBER BACKING KIT
264474 '
PART
QUANTITY NG. DESCRIPTION
6 264605 Rubber Paddle Backing
18 Elevator Bolt 3/8 x 1 1/2
18 Hex Nut 3/8
18 Lockwasher

47




